SRS

it

B R e DA o,

£

H

£l

Y

3 -

N b

K £

& B

= v

H i
) | i
8 &

24 ‘E

AL

T e e B Rk 5, 35 LR AL 3 e G e B R e e R P S e TS AT ORI W I A b

RIS LRI RE Y




- OO0 OMNOOEA~WN

N =& —t —& e % 2
OQWO~NOOM~WN

N NN
wWn =

>
0
—
3

GAGO48
GAGO48
GCG48-64
GCGO48W
GHGA0O0O02
GPBOOOO
S48FWBY
SWTV
GJGAQO0O1
GJFAQOCO1

WMJAA425
WMJAABTS
S48GH
§48G2
548G4
548G2
GFFAA210
SFPULL
GDFEOO00O
HFGAB048

"S" SERIES FW48 PLATE

CONTENTS
DESCRIPTION
SPECIFICATIONS - GANG BOLTS
~ GANG AXLES
- PULL TONGUES
- TOOL KIT

ASSEMBLY KIT

FRAME AND WINGS

FRAME ASSEMBLY

WING FRAME ASSEMBLY R.

PULL ASSEMBLY

PULL TONGUE AND SIDE PLATES
FOLDING SYSTEM

WHEEL ASSEMBLY

WHEEL LIFT ASSY M/FRAME

WHEEL LIFT ASSY W/FRAME

WHEEL LIFT SIDE PLATE ASSEMBLY
HUB AND STUB ASSY 9.00 SINGLE
HUB AND STUB ASSY 9.00 DUALS
GANG ASSEMBLY NO. 1

GANG ASSEMBLY NO.2

GANG ASSEMBLY NO.4

GANG BEARING HOUSING DETATIL
"S" SCRAPER ASSEMBLY LEFT

"S" LEVELING SYSTEM OPTIONS
HYDRAULIC PITCH CONTROL/LEVELING ROD
HYDRAULIC KIT

CHANGES

—_
- WO g O W

13
15
17
19
21
23
25
217
29
31
33
35
37
39
41
43
45



WIDTH 5.5M (18')

WEIGHT 4610KG

"S"™ SERIES FW48 PLATE

SPECIFICATIONS

TYRE SIZE 9.00 X 16

(10163LBS) NUMBER OF TYRES 6

HORSE POWER 130 - 180 TRANSPORTING WIDTH 4.06M (13'4")
GANG AXLES USED GANG BOLTS USED PULL TONGUES AVAILABLE
NO. OF PART NO. NO. OF PART NO. PART NO. |HOLE SIZE [THICKNESS| TYPE
DISC 2 HOLES .1 HOLES DISC M20 MM MM
3 MJAMA707A MJAMAGS8S 3 FAAJAS550 GPBAAQOO 28 50 FLOPPY
4 MJAMA944A IMJAMA925A 4 FAAJA790 GPBABO0OO 28 50 SWIVEL
5 MJAMB181A MJAMB162A 5 FAAJB020 GPEBAQOO 40 70 FLOPPY
6 MJAMB418A 'MJAMB3399A 6 FAAJB260 GPEBB0O0OO 40 70 SWIVEL
7 MJAMB655A IMJAMB636A 7 FAAJB490 GPDCAQOO 50 100 FLOPPY
8 MJAMB892A MJAMB873 8 FAAJB730 GPDCB0O0O 50 100 SWIVEL
TOOL KIT (SUPPLIED WITH PLOUGH) QTY.
CHAGHOO00 DISC LOCK SPANNER 1
CHCFGGO0O0 LEVELING SYSTEM SPANNER 1
GNAJGO0O0O FOLDING GANG ADJUST BLOCK 2
TFCBPS00 24MM & 30MM TOOL ASSEMBLY i
OPTION

GDGAAOOO

SWIVEL WHEELS (FOLDING WINGS)




%)

SERIES FW48 PLATE

NO. PART NO. DESCRIPTION QTY.
1 GHGAOQQO?Z2 PULL ASSEMBLY 1
2 GCOG48E-64 MAIN FRAME 1
3 GCGO48WR WING ASSEMBLY (RIGHT) 1
4 GCGO48WL WING ASSEMBLY (LEFT) 1
5 548GH GANG NO.1 1
6 S48G2 GANG NO.Z2 1
7 S548G3 GANG NO.3 1
8 S548G4 GANG NO.4 1
9 548G5 GANG NO.b 1
10 548G6 GANG NO.6 1
11 S548G7 GANG NO.7 1
12 GJFAQQO1 WHEEL LIFT ASSEMBLY L.H. WING 1
13 GJFA0002 WHEEL LIFT ASSEMBLY R.H. WING 1
14 GJGAOOO1 WHEEL LIFT ASSEMBLY L.H. M/FRAME 1
15 GJGADOO2 WHEEL LIFT ASSEMBLY R.H. M/FRAME 1
16 FABKAOT75 BOLT M24 3
17 FFBKAQCOQO NYLOC NUT M24 3
18 FABJAOT75 BOLT M20 24
19 FFAJAOQO NUT BLACK M20 24
2 FMDJJNOO SQ. WASHER 20 ID X 50 OD X & MM 48
21 TEGFOOQO TOOL BOX 1
22 GDFEOOOO LEVELING SYSTEM 1
23 X WMJAABT75 H60 HUB AND STUB ASSY 9.00 DUELS 2
24 % WMJAA425 HB60 HUB AND STUB ASSY 9.00 SINGLE 2
NOTE : MACHINES BUTILT PRE 1987 MAY HAVE H40 OR H50 HUBS & STUB FITTED.

REFER TO MASTER FILE FOR MORE INFORMATION.



24,12

17

18,19,20

-] //1
e
21 /{(/ -ﬁ\\\'
y
8
2
—\ a
5,23
16,1?//5 //$—~
15 \\\
ey
1423 :
16, 17
!
10
TOP VIEW

13,24

3
GRIZZLY ENGINEERING PTY. LTD
TITLE: "S' 48 PLATE
PART NO.
SCALE: 1: 32.6 |DATE: 6.9.83 [DRG NO: GAG0O48




2
o}

D W N

PART NO.

GHGAO0002
GCG48-64
S48WING
S48WING
CGBGP0O3

"§ll

PULL
MAIN
WING
WING
WING

SERIES FW48 PLATE

FRAME AND WINGS

DESCRIPTION

ASSEMBLY
FRAME
ASSEMBLY
ASSEMBLY
HING PLATE



(Crmm)

fo 2 0 o)

\ /,

O NIzv

C oo 0  \(amms)
£
1=

5

NR jaTY PART, MATERIAL DIMENSIONS| PART NO.
GRIZZLY ENGINEERING PTY

TITLE: Fcl= AND WINGS [ 5-48 ) MK1

PART NO

SCALE

1:30  |DATE: 29.03.89 [DRG NO.

S4BFM1




"8" SERIES - EW48 PLATE

MAIN FRAME GCG48-64

NO. PART NO. DESCRIPTION QTY.
1 GHGAQOO02 PULL ASSEMBLY 1
2 GCG48-64 MAIN FRAME 1
3 X WMJAABT5 HUB AND STUB ASSEMBLY H60 2
4 % wsJDDBOO H60 RIM/TYRE ASSEMBLY 9.00X16 8 PLY 4
5 CGBGPROO3 WING HINGE PLATE 8
6 LBDJA132 SERIES OF HOLES 3
7 LADJAZ00 SLOT 200 LONG 3
8 LADJAZ200 SLOT 200 LONG 2
9 MAHJAO70A GANG PIVOT 3
10 CJAZEQOZ GANG PIVOT GUSSET 6
11 GNBHFO0OQO TOOL BOX 1
12 GNBKGOO0O WING LOCK UP ASSEMBLY 2
13 CABGGOO3 WING HING GUSSET 8
14 CABGHOO1 MAIN FRAME GUSSET 2
15 CABGHOQO5 MAIN FRAME GUSSET 2
16 CABGHO0QO MAIN FRAME GUSSET 2
17 GJGAOOO1 WHEEL LIFT ASSEMBLY (LEFT) 1
18 GJGAQQO0Z2 WHEEL LIFT ASSEMBLY (RIGHT) 1
19 CBBHMOO 1 RAM LUG 2
20 GNBEFOOQO DEPTH GAUGE $24-8100 1
NOTE; MACHINES BUILT PRE 1987 MAY HAVE H40 OR H50 HUBS AND STUBS FITTED

REFER TO MASTER FILE FOR MORE INFORMATION.



13 3 17

N

fiem———ni]
i o e =]

N

7

e

n

lo]
A
[9)]

®
o

GRIZZLY ENGINEERING PTY. LTD

TITLEE FRAME 48-64
PART NQ, ——--

SCALE: 1:21 IDATE: 5-9-89  [DRG NO: 625-8-64




Z
°

e
CWO~NO LN

ks
N —

“S" SERIES FW48 PLATE

WING FRAME ASSEMBLY RIGHT - GCGO48W

PART NO.
GCGOo48W

GJFAQOO02
WMJAA425
CGBGPOO3
CBBHMQOO1
LADJA250
LLADJA300
LADJA350
LBDJAZ273
LBDJAZ291
CBBGMOO 1
CABGGO0O3

DESCRIPTION

548 WING FRAME

WHEEL LIFT ASSY LEFT
HUB & STUB ASSEMBLY H60 9.00 SINGLE
WING HINGE PLATE

RAM LUG

SLOT 250MM

SLOT 300MM

SLOT 350MM

SERIES OF HOLES 273MM
SERIES OF HOLES 291MM
WING LIFT ARM

HINGE PLATE GUSSET

LEFT WING MIRROR IMAGE OF RIGHT WING.

GJFAQOQGO1

WHEEL LIFT ASSEMBLY (LEFT) FITTED TO L.H. WING.

S L g R L

MACHINES BUILT PRE 1987 MAY HAVE H40 OR H50 HUB AND STUBS FITTED.

REFER TO MASTER FILE



Y/
| 6 N \h\\\\\_

TOP VIEW

LEFT WING MIRROR IMAGE OF RIGHT WING

GRIZZLY ENGINEERING PTY. LTD

HILE 548 WING
PART NO, ---

SCALE: 1:16 [DATE: 5-9-89  |DRG NO: S48WING




=z
O
0
>
Py}

PN =t — & & 1 b
QW NOTOPWN 200N WN —

NN
N -

—
5

CBCFJ000
CBCFJO0O01
CBCFJO0OO2
CFBFEOOO
CFCFJO0OO0O0
FABGAO2Z25
FABJAO45
FFBJAOOO
FGBPA135
FHKNA440
FMAJEOOQ

MAEEAOZBA

MAEHB950

MECFAOG5A

MHHGB864
MHHHB200
MHKPBS50
HJBHAQQO
CBCFUOO1
GNDMFOO1
GNDMFQOO00
GKFEOOQO

“8" SERIES FW48 PLATE

PULL ASSEMBLY GHGAOQO02

DESCRIPTION QTY.

PULL BACK LUG INNER
PULL LUG OUTER

LEVEL LUG PULL

END PLATE

PULL SIDE PLATE

BOLT M12

BOLT M20

NUT NYLOC M20

PULL PIN

SPRING HOSE HOLDER
F/WASHER 20 ID X 40 OD
FLAT 25 X 10

FLAT 50 X 10

PIPE

RHS

RHS

PULL BEAM (RHS)

BASE PLATE FOR 3/4 HYD. HOSE
PULL TONGUE 50MM FLOPPRY
S PULL SIDE PLATE RIGHT
S PULL SIDE PLATE LEFT
“S" PARKING JACK

— et A NN PO SN SRS =N SN

10



15

/////
o ] ]\ ‘
gy//// 4, 22
O
] e
8! e “: :
16
1
TOP VIEW

3
SIDE VIEW
NR |QTY PART, MATERIAL DIMENSIONS| PART NO.
GRIZZLY ENGINEERING PTY
TITLE: "S" 48-80 PULL
PART NO _ GHGA0002
SCALE 1: 10 IDATF- 23.8.89 InRa NN GHGADOOR2



[Z
©

W~ U r =

PART NO.

GPEBAOCO

FABJAOS8O -

FFBJAQGO
GNDMF0O00
GNDMF0O01
BJEGADS3S
CGCFJ000
FKBCAQ80

"S" SERIES

PULL TONGUE AND SIDE PLATES -

DESCRIPTION

FLOPPY PULL TCNGUE 40 X 70MM
M20 BOLT

M20 NYLOC NUT

"S" PULL SIDE PLATE ASSY LEFT
"S" PULL SIDE PLATE ASSY RIGHT
VESCONITE BUSH

PULL SIDE PLATE

R CLIP (HAIR PIN)

£
S PON = B <

12



2 pd

“mmmm [T [ N R o 1

A
PULL TONGUES AVALIABLE
PART NO. | HOLE SIZE [ THICKNESS| TYPE
MM MM

GPBAAQQO 28 50 FLOPPY

GPBAB0OQ 28 50 SWIVEL

GPEBAQOO 40 70 FLOPPY

GPEBB00O 40 70 SWIVEL

GPDCA00O 50 100 FLOPPY 13
GPDCB00O 50 100 SWIVEL

A laTY] PART, MATERIAL  [DIMENSIONS| PART NO.
6AIZZLY ENGINEERING PTY

ITLE PULL TONGUE &SIDE PLATES

e e o VAT AL~




NOTE:

e
QOO W —

— =
W —

*

"S" SERIES EW48 PLATE

WING FOLDING SYSTEM

PART NO.

HYP400/36

GNBKGOQO
CBBGMGOO1
CGBGPOOO
CBBGMOO3
CGBGJOO1

MAGGA130
CBBGJOOO
MDDEAOSO
FGAFA145
FGBUA125
FABGAQOZ25
CGBGPOOH1

DESCRIPTION

HYD. CYL. 4 X 36
WING LOCK UP ASSEMBLY
WING LIFT ARM

BLOCK PLATE 100 X 60
RAM LUG

SIDE PLATE

FLAT

SIDE LUG PLATE

PIN 50MM

WING LOCKUP PIN

WING HINGE PIN

BOLT M1t2

BLOCK PLATE 60 X 40

CHANGE HAS BEEN MADE REFER PAGE 45

14



10

he

TYPICAL S-48,5-56 & S-64. 15

GRIZZLY ENGINEERING PTY. LTD

TITLE: FRAME & WING ASSY. (BACK VIEW)
PART NO. —-

SCALE: {:13.8 IDATE: 5-9-83  |DRG NO: S48FKBY




NOTE:

*

"S" SERIES FW48 PLATE

WHEEL ASSEMBLY H60

2
o

NO PART NO. DESCRIPTION QTY.
1 GJGA0001 WHEEL LIFT ASSEMBLY LEFT 1
2 * WMJAA675 HUB & STUB ASSY H60 9.00 DUALS 1
3 * WSJDDBO00 H60 RIM & TYRE ASSY 9.00 X 16 8PLY 2
4 FABJAO065 BOLT M20 4
5 FFBJAOOO NYLOC NUT M20 4
6 FMCJGO000 WASHER 20 ID X 40 OD 4

MACHINES BUILT PRE 1987 MAY HAVE H40 OR H50 HUBS AND STUBS FITTED.
REFER TO MASTER FILE FOR MORE INFORMATION.

16



1

B\
a O\

17

NR PART, MATERIAL DIMENSIONS| PART NO.
GRIZZLY ENGINEERING PTY

TITLE: WHEEL ASSY S—-SERIES 9.00 DUELS

PART NO

SCALE

: 6

DATE: 19.09.88

SHTV




"S" SERIES FW48 PLATE

MAIN FRAME WHEEL LIFT ASSEMBLY LEFT - GJGA0001l

NO. PART NO. DESCRIPTION
1 CFEGE000 END CAP 8MM
2 CGEFH000 AXLE BASE PLATE 16MM
3 CGEGM001 WHEEL ASSEMBLY LIFTING ARM
4 CJAZG000 GUSSET
5 MDDJA255 ROUND
6 MHKPA643A WHEEL ASSEMBLY LEG
7 MAFEA085 FLAT 12MM X 25MM
NOTE: - GJFA0001 WHEEL LIFT ASSEMBLY LEFT IS A MIRROR IMAGE OF

GJFA0002 WHEEL LIFT ASSEMBLY RIGHT.

18



<.

pd
7
NR [QTY PART, MATERIAL DIMENSIONS| PART NO.
GRIZZLY ENGINEERING PTY
TITLE: WHEEL LIFT ASSY.LEFT.152x102.

PART NO_gjga0001

SCALE

[DATE: 23.8.89 |DRG NO.GJGA0001




NOTE:

lz
YU W @]

"S" SERIES F24-28 PLATE

WHEEL LIFT ASSEMBLY LEFT - GJFA001
PART NO. DESCRIPTION
CFEFEQOOQ01 END CAP 8mm
CGEFH000 AXLE BASE PLATE 1l6mm
CGEFMO001 WHEEL ASSEMBLY LIFTING ARM
CcJAzZG000 GUSSET
MDDJA230 ROUND
MGKKA643A WHEEL ASSEMBLY LEG

GJFA0001 WHEEL LIFT ASSEMBLY LEFT IS A MIRROW IMAGE OF
GJFA0002 WHEEL LIFT ASSEMBLY RIGHT

20



71

[
L]

n}]

I S—

NR [QTY PART, MATERIAL DIMENSIONS| PART NO.
GRIZZLY ENGINEERING PTY

TITLE: WHEEL LIFT ASSY. S.H.S 102 X 102.

PART NO GJFA0001

SCALE

1: 6 [DATE: 23.8.89 [DRG NO. 6JFA000




~NO O, NN =

PART NO.
GJHBOOOOR
CCEFP0OO
GJFBOOO3R
MHHNDG0O
MFWYAOQB5A
BDMZAQOQO
FABJAO45

"S" SERIES

WHEEL LIFT SIDE PLATE ASSEMBLY

DESCRIPTION

W/A SIDE PLATE ASSY INNER (RIGHT)
W/A SPACER BLOCKS

W/A SIDE PLATE ASSY OUTER (RIGHT)
MAIN FRAME BEEM

BALL BUSH HOUSING

BALL BUSHING

BOLT M20

GJHBOOOOL - W/A SIDE PLATE ASSY INNER LEFT.

GJFBOOO3L - W/A SIDE PLATE ASSY OUTER LEFT.

LEFT AND RIGHT SPECIFY WHICH SIDE OF THE MACHINE THE
WHEEL ASSEMBLY IS LOCATED.

2

BN~ = PO

22



END VIEW

~J — 1
; ]
59 = c
i ] TOP VIEW S
e 5
S g
N
! €
23
AL DIMBEIONE D¢ MILLDETERS,
s &= GRIZZLY ENGINEERING. O
% 0.8
NSUUR & 0.8 g:gngD G_"_af_I_LEY THTLE WHEEL ASSY. SIDE PLATE
oAt CHANGE BY |cKD - APPROVED | BEARING ASSY. F
AMENDENTS. AS1100 DATE 27-6-90 BCALE \o scaLg |PRAWING NO.  grpeassy A3
! 2 3 l 4 | | 6 I 7 T B
_ U/ - |




"S8" SERIES FW48 PLATE

HUB & STUB ASSEMBLY - WMJAAA425

g

S L) DN et e (T -

NO. PART NO. DESCRIPTION

1 BNJAAOOO DUST COVER.

2 BBGAAOOO BEARING FOR H60 HUB LARGE

3 FDBHAOQOO STUD WHEEL 5/8 X 1 7/8

4 FFFHAOOQO NUT WHEEL 5/8

5 BNJBAOOO SEAL FOR H60 HUB

B WAJAA425 H60 STUB AXLE BARE 9 X 16 SINGLE
7 WJJAADO0O HUB H60 BRG KIT FITTED

8 CAEGEOO1 GUSSET H60 AXLE

9 FMASAKOO FLAT WASHER
10 FFCPAOOO NUT SLOTTED

11 BCJAAQOOQ BEARING FOR H60 HUB SMALL
12 FKCEAODGB3 SPLIT PIN

13 WKJAAQQO CAP FOR H60 HUB

14 FMBDCBOO WASHER SPRING 6MM

15 FABDAO16 BOLT M6
16 CGEFHO0O00 AXLE BASE PLATE 16MM

NOTE: - WBJAA425 H60 STUB AXLE ASSY CONSISTS OF ITEMS 6, 8 & 16.

- BAJAAQOOO H60 BEARING KIT CONSISTS OF ITEMS 2, 5, 11 & 12.

*  MACHINES BUILT PRE 1987 MAY HAVE H40 OR H50 HUBS & STUBS
FITTED. REFER TO MASTER FILE FOR MORE INFORMATION.



16

25

NR |QTY

PART, MATERIAL DIMENSIONS

PART NO,

GRIZZLY ENGINEERING PTY

TITLE: HUB & STUB ASSY. 9.00 SINGLE
PART NO WMJUAA425 WBJUAA425

SCALE

1: 86

|DATE: 24.8.89 |DRG NO.WMJAA425




"S" SERIES FW48 PLATE

HUB & STUB ASSEMBLY -~ WMJAAG675

NO. PART NO. DESCRIPTION

1 BNJAAOOO DUST COVER

2 BBGAAOOO BEARING FOR H60 HUB LARGE
3 FDBHACOGO STUD WHEEL 5/8 X 1 7/8

4 FFFHAGOO NUT WHEEL 5/8

5 BNJBACOO SEAL FOR H60 HUB

7 WJJAAQQO HUB H60 BRG KIT FITTED

8 CAEGEQOH1 GUSSET HB0 AXLE

9 FMASAKOO FLAT WASHER
10 FFCPAOQOO NUT SLOTTED
11 BCJAAOOO BEARING FOR H60 HUB SMALL
12 FKCEAO063 SPLIT PIN
13 WKJAAQOO CAP FOR H60 HUB
14 FMBDCBOO WASHER SPRING 6MM
156 FABDAO16 BOLT M6
16 CGEFHO0OO0O0 AXLE BASE PLATE 16MM

_L(,\)(A_)_L_....A.._;...L[\)_l...._uo‘\m—x_s F
-

NOTE: - BAJAAOOO H60 BEARING KIT CONSISTS OF ITEMS 2, 5, 11 & 12.
— MACHINES BUILT PRE 1987 MAY HAVE H40 OR H50 HUB AND STUBS
FITTED. REFER MASTER FILE FOR MORE INFORMATION.



TP NY
o} L)

S\
TR O
O

27

NR [QTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY

TITLE: HUB & STUB ASSY. 9.00 DUELS
PART NO WMJAAB75, WBJBAB7

SCALE 1:6 [DATE: 24.8.89 [DRG NO.WMJAAB7S




—_

Z
©

CLWOLITOTHWMN —

PART NO.
548GH1
LADJA150
LADJAZ0O
GFFAA210
MCCHA210
FABGAOGB5A
FFBHAQOO
CBAFM0OQO
GEGEAQO0O
FABHAOB85

CHANGE HAS BEEN MADE.

"S" SERIES FW48 PLATE

GANG FRAME NO.1 ASSEMBLY

DESCRIPTION

GANG FRAME NO.1

SLOT 150MM

SLOT 200MM

SCRAPER ASSEMBLY LEFT
SCRAPER PAD

BOLT M12 WITH HOLE
NYLOC NUT M16

AXLE CARRIER (KISSING)
AXLE CARRIER RIGHT
BOLT M16

REFER PAGE 45.

28



’ =) / ="

S S s

] I il 1 1
TOP VIEW

)il

/“/
zﬂ:ﬂiﬂ

\ ‘

SIDE ELEVATION
29
GRIZZLY ENGINEERING PTY. LTD
TITLE: GANG ASSY "S" 48 NO.1
PART NO.
SCALE: 1: 14.8 |DATE: 6.9.89 [DRG NO: S48G1




NOTE *

P
(@]

PART NO.
548G2
LADJA150

* GFFAA210
MCCHAZ210
MAHMA120
CJAZEOOS
GNABGCOO
FBBFAO35
GEGDAQGO
CBAFMOO00O
FABGAOGB5A
FABHAQB85
FFBHAQGOQO
LADJA100

QUOUONO O WN

—
—_

— ek
H N

CHANGE HAS BEEN MADE.

"S" SERIES FW48 PLATE

DESCRIPTION

GANG FRAME NO.2

SLOT 150MM

SCRAPER ASSEMBLY LEFT
SCRAPER PAD

PIVOT PLATE

PIVOT PLATE GUSSET
SPACER BLOCK ASSEMBLY
BOLT CS’K KD M10 X 35
AXLE CARRIER SINGLE LEFT
AXLE CARRIER (KISSING)
BOLT Mt12 WITH HOLE
BOLT M16

NYLOC NUT M16

SLOT 100MM

REFER PAGE 45.

30



-
]
o |
T ~
]
2
=< T] T
SN
L7 TS

TOP VIEW
56

N |
/ 10
%éfi:;;%i: A/%iZ%SE: /) ég?;;;:::j

BACK ELEVATION 3/1

9

12,13

GRIZZLY ENGINEERING PTY. LTD

TITLE:  GANG ASSY "S" 48-64 NO.2
PART NO,

SCALE: 1:14.8 [DATE: 4.9.89 |[DRG NO: S4BG2




NOTE =*

NO. PART NO.
1 S48G4
2 LADJA150
3 MAHMA120
4 CJAZEOOS
5 GNABGOOO
6 FBBFAO35
7 * GFFBA210
8 MCCHA210
9 GEGBAQOOO
10 FABGAOB5A
11 FABHAQ85
12 FFBHAOQOQO
13 CBAFMQO0O
14 LADJA100O

CHANGE HAS BEEN MADE.

8" SERIES EW48 PLATE

DESCRIPTION

GANG FRAME

SLOT 150MM

PIVOT PLATE

PIVOT PLATE GUSSET
SPACER BLOCK ASSEMBLY
BOLT CS’K HD M10 X 35
SCRAPER ASSEMBLY RIGHT
SCRAPER PAD

AXLE CARRIER (DOUBLE)
BOLT M12 WITH HOLE
BOLT M16

NYLOC NUT M16

AXLE CARRIER (KISSING)
SLOT 100MM

REFER PAGE 45.

32



14

14

AAAAAAAAAAAAA

(;7L\~ =
e =
/
K
i

33
GRIZZLY ENGINEERING PTY. LD

TITLE. GANG ASSY "S" 48-64 NO.4
PART NO.

SCALE: 1: 14.8 |DATE: 5”.79.897 [DRG NO: S48G4




- —L

=z
o

2~ O WO OO WMN —

PART NO.
FAAJBZ260
GEGDAQOO
MGGFAOQO4
FHCPAO35
BNTAAOOC1
BPBBAQQGO
BGB100B1
BHB100B1
D26DSB26
MEGRAZ230
CBAFMQOO0O

SERIES I

BGB100BO
BHB100BO
BNTAAQ0QOQ

FOR MORE

GANG AXLES USED

NO. OF PART NO.
"S" SERIES DISC 2 HOLES 1 HOLES
3 MJAMA707A MJAMABSS
GANG ASSEMBLY 4 MJAMAS44A MJAMA925A
5 MJAMB181A MJAMB162A
6 MJAMB418A MJAMB399A
DESCRIPTION 7 MJAMBB55A MJAMBGE36A
8 MJAMBB892A MJAMB873

6 DISC GANG BOLT M20

AXLE CARRIER SINGLE LEFT

4AMM SPACER

GANG SPRING

DUST COVER SERIES II

GANG BEARING 38 X 100 SPHERICAL
LEAD BEARING HOUSING SERIES II
THRUST BEARING HOUSING SERIES II
DISC

230MM SPOOL

AXLE CARRIER KISSING

BEARING HOUSINGS AND DUST COVER LISTED BELOW.

LEAD BEARING HOUSING, SERIES I
THRUST BEARING HOUSING, SERIES I
DUST COVER WITH NEOPRENE INSERT,
SERIES I

GANG BOLTS USED

NO. OF
DISC

PART NO.
M20

FAAJABS50

FAAJATS0

FAAJBOZ20

FAAJB260

FAAJB490

KO {~H D |O [ W

FAAJBT730

INFORMATION ON BEARING HOUSING ASSEMBLIES REFER TO THE MASTER FILE

34




TYPICAL THRUST BEARING HOUSINS SET-UP
ON °S" SERIES HACHINES.

il i

T
I
RRERIR

BACK ELEVATION

TOP VIEW

—1fi

=

-
-

ON "S* SERIES HACHINE.

IV

TYPICAL LEAD BEARING HOUSING SET-UP

35

GRIZZLY ENGINEERING PTY. LTD

PART NO,

TITLES  GANG ASSY "S" 48-

64 NO.2

SCALE: 1:14.8 [NDATF: 4.9 .89

IDRG NO: S48G2




NO. PART NO.
* GFFAA210
MCCHA210

FEBEAO35

CBAGGOO0O

FABHAO70

FFBHAOQO

FFAEAOQO

~NO O WN -~

"S" SERIES FW48 PLATE

SCRAPER ASSEMBLY LEFT GFFAA210

DESCRIPTION

SCRAPER ASSEMBLY LEFT
SCRAPER PAD '
SET SCREW M8

SCRAPER LUG

BOLT M16

NYLOC NUT M16

BLACK NUT M8

GFFBA210 - SCRAPER ASSEMBLY RIGHT.
* CHANGE HAS BEEN MADE. REFER PAGE 45.

36



mn

A4
[

(8]

37

GRIZZLY ENGINEERING PTY. LTD
TITLE: PLATE 20mm "S" SCRAPER

PART NO.
SCALE: 1:2.31 |DATE: 26.10.83 [DRG NO: CGFFJ000




"S" SERIES FW48 PLATE

"S" FOLDING PULL OPTIONS (SPULL)

NO. PART NO. DESCRIPTION
1 GDFE0000 LEVELING ROD
2 GDFE0001 LOCK UP ASSEMBLY - (LEVELING ROD)
3 GDFG0000 HYDRAULIC PITCH CONTROL
4 GDFE0002 LOCK UP ASSEMBLY - (HYD. PITCH CONTROL)
5 GDFJA000 HYDRAULIC ACCUMULATOR
6 GKFA0001 SWIVEL ASSEMBLY "S" M24 BOLTS
7 x CBBFJ000 TOP LEVEL LUG
NOTE: - GKFA0000 SWIVEL ASSEMBLY TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS).

- CBBFJ001 TOP LEVEL LUG TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS).



HOTE:

o e

VO
11

AL

"8" SERIES

HYDRAULIC PITCH CONTROL - GDFGOOOO

PART NO.
FABKAOSO0
FFDPAOOQO
FFGPAQ4DO
FFGPAQOSO
FIRTA270
GHRFAQOO!
FRPUPATHO
HHFEZQQO
HYC250/06
FGBKA135
FMCMGOOO

FFDPADOO
FFGPAQ40
FFGPADQO
FBRTA270
FPUPATB0
MAEHA 1008
MJAPAZ2T70A
GKFAQQOD
FABKAQSO
FGBKA135
FMCMGOOO

CHANGE HAS BEEN MADE

DESCRIPTION

BOLT M24

HALF NUT 1-1/4 BSW
SPRING ASSEMBLY NUT 40MM
SPRING ASSEMBLY NUT S0MM
SPRING 270

"8t SWIVEL ASSEMBLY 24MM BOLTS
THREADED BARE 760MM
ADAPTOR (CROSS RAM)

HYD CYL 2.5" X 6" CROSS
PIN 17

F/WASHERS

LEVEL ROD ASSEMBLY

HALF NUT 1-1/4 BSW
SPRING NUT ASSY 40MM
SPRING NUT. ASSY 90MM
SPRING 270 |
THREADED BAR 760MM
FLAT 50 X 10

SQUARE 50 X 50

"S" SWIVEL ASSEMBLY 24MM BOLTS
BOLT M24

PIN 17

F/WASHER

B ot B AC I\ ﬁ
e

B o)~ = P D) — =1

=



7Ind4S 0N 940] 68°6 02  31¥0[ ¥ P ¥ 13I¥3S

"ON 1Hvd
1Nd 9NIA104 S, 3LTL '
007 "Ald 9NIH33NIONI ATZ7ZIH9 dN=X0071 HLIM
o, f TO0H.LNOD HOLId "IVANVYW
N rr \]

[
o ]
. Z g
. W3LSAS HOLVINWNIJY DITNVYHOAH
<< 1
L ] C ]
U \




[T

A A AL A
| T TVAWES AV )| WAVA WA 2 [
VvV

V-V V'V

HYD PITCH CONTROL OPTN.

GDFG0000

A
TSI AVAVAWA!

I

X .

LA A A A A
I/ \V/ WAL

\

O

LEVELING ROD x
4 GDFE0000 4

10, 11

;\\\\\\\\i;\\\\\\\_10,11

1

NR

QTY

PART, MATERIAL

DIMENSIONS

PART NO.

GRIZZLY ENGINEERING PTY

TITLE:
PART NO GDFE0000

LEVELING ROD

SCALE

1. 3 DATE: 19.04.89 [DRG NO. GDFEOO0O




i
O
0
>
0

WONOoO O, WN

—
8

FABEAO45
FABEAOS8O
HGCAG200
HGCAH200
HGCAJ300
HGCCA500
HGCCA800
HGCCBY0O0
HGCCC100
HGCCC400
HGCCD6BGO
HHAAAATT
HHABAMO?7
HHABAMO7A
HHDMNWO 7
HJBCAOOO
HJBFACOO
HMCBAGOO
HRDBA285
HYP400/36
HZP350/12
HZP375/12
HZP400/12

HZP425/12

HHAKBUO7
HHAKMUO7
HHCPUAOY

"S" SERIES FW48 PLATE

HYDRAULIC KIT - HFGA6048

DESCRIPTION

BOLT
BOLT
HOSE
HOSE
HOSE
HOSE
HOSE
HOSE
HOSE
HOSE
HOSE

M8 X 45
M8 X 80
(6,200)
(7,200)
(8,300)

GRADE 8.8
GRADE 8.8
HHAKBUO7 HHAKMUQ7
HHAKBUO7 HHAKMUO7
HHAKMUO7 HHAKMUO7

(500) HHAKBUO7 BOTH ENDS
(800) HHAKBUO7 BOTH ENDS

(1,900)
(2,100)
(2,400)
(3,600)

HHAKBUO7 BOTH ENDS
HHAKBUO7 BOTH ENDS
HHAKBUO7 BOTH ENDS
HHAKBUO7 BOTH ENDS

FITTING TEE M/M/MX 3/4"
FITTING U.N O RING J,I,C,M,N
FITTING 900 ELBOW/RESTRICTOR
QUICK RELEAASE COUPLING 3/4"
CLAMP SHELL 3/4-3/4

TOP PLATE FOR 3/4 CLAMP
DEPTH STOP P.T.E.

TRANSPORT

HYD.

HYDRAULIC
HYDRAULIC
HYDRAULIC
HYDRAULIC
FITTING J.

CYL. 4~

BLOCK (285MM) P.T.E.

X 36"

CYL. 3.50" X 12"

CYL. 3.75" X 12°

CyL. 4" X 12"

CYL. 4.25" X 127

I.C.F TO HOSE STRAIGHT

FITTING UN O RING M TO HOSE
COVER 3/8 HOSE NO /SKIVE

s

[y

—_w
OCWEO = =22 2NN -ORBRNON = = 2 R = =t NN

L2



43

GRIZZLY ENGINEERING PTY. LTD

TITLE: S-48 HYDRAULIC SYSTEM.
PART NO,

SCALE: 1:25.03  |DATE: 29-9-89 |DRG NO: S4BHSPC




CHANGES -

"S" SERIES FW48 PLATE

REFERENCE oLD NEW DATE OF SERIAL NO. NOTES
PAGE ITEM PART NO. PART _NO. CHANGE OF CHANGE
14 11 FGBUA380 FGBUA125 1988 FROM 50 X 380mm TO 50 X 125mm
28,30,36 4,3,1 GFFAB210 GFFAA210 1086 LENGTHENED FROM 410mm TO 460mm
32,36 7,N GFFBB210 GFFBA210 1986 LENGHTENED FROM 410mm TO 460mm




